




IIUM ENGINEERING JOURNAL 

CHIEF EDITOR 
Ahmad Faris Ismail, IIUM, Malaysia 

EXECUTIVE EDITOR 
AHM Zahirul Alam, IIUM, Malaysia 

ASSOCIATE EDITOR 
Nor Farahidah Za’bah, IIUM, Malaysia 

LANGUAGE EDITOR 
Lynn Mason, Malaysia 

COPY EDITOR 
Hamzah Mohd. Salleh, IIUM, Malaysia 

EDITORIAL BOARD MEMBERS 

Abdullah Al-Mamun, IIUM, Malaysia 
Abdumalik Rakhimov, IIUM, Malaysia 
Ali Sophian, IIUM, Malaysia 

  Erry Yulian Triblas Adesta, IIUM, Malaysia 
Erwin Sulaeman, IIUM, Malaysia 
Hanafy Omar, Saudi Arabia 
Hazleen Anuar, IIUM, Malaysia 
Konstantin Khanin, University of Toronto, Canada 
Ma'an Al-Khatib, IIUM, Malaysia 
Md Zahangir Alam, IIUM, Malaysia 
Meftah Hrairi, IIUM, Malaysia 
Mohamed B. Trabia, United States 
[...]
Nitrogen Sources on L-Asparaginase Production by Isolated Bacillus circulans
(MTCC 8574 ): Application of Saturated Plackett-Burman Design. Chem Biochem Eng 
Q, 24:473–480

[23] Mungi H, Carvalho R, Ilegar S. (2014) Optimization of L-asparaginase production form 
Pseudomonas fluorescens by Response Surface Methodology. Int J Curr Microbiol 
Appl Sci, 3:350–362

[24] Gholamian, S.; Gholamian, S.;Nazemi, A.;Nargesi MM. (2013) Optimization of 
Culture Media for L Asparaginase Production by Newly Isolated Bacteria , Bacillus sp.
GH5 1. Microbiology, 82:856–863 . https://doi.org/10.1134/S0026261714010032

[25] Sudhir AP, Dave BR, Trivedi KA, Subramanian RB. (2012) Production and 

78



IIUM Engineering Journal, Vol. 21, No. 2, 2020 Jimat et al.
https://doi.org/10.31436/iiumej.v21i2.1351

 
 

amplification of an L-asparaginase gene from actinomycete isolate Streptomyces
ABR2. Ann Microbiol, 62:1609–1614 . https://doi.org/10.1007/s13213-011-0417-0

[26] Deshpande N, Choubey P, Agashe M. (2014) Studies on Optimization of Growth 
Parameters for L-Asparaginase Production by Streptomyces ginsengisoli. The 
Scientific World Journal, :1–6 . https://doi.org/10.1155/2014/895167

[27] Fooladi J, Sajjadian A. (2010) Screening the thermophilic and hyperthermophilic 
bacterial population of three Iranian hot-springs to detect the thermostable -amylase 
producing strain. Iran J Microbiol, 2:49–53

[28] Farag AM, Hassan SW, Beltagy EA, El-Shenawy MA. (2015) Optimization of 
production of anti-tumor l-asparaginase by free and immobilized marine Aspergillus 
terreus. Egypt J Aquat Res, 41:295–302 . https://doi.org/10.1016/j.ejar.2015.10.002

[29] Thaer, T.A. and Ellaiah P. (2013) L-Asparaginase production by a streptomycete and 
optimization of production parameters. J Pharm Biomed Sci, 29:859–869

79



IIUM Engineering Journal, Vol. 21, No. 2, 2020 Mohamad Mazuki et al. 
https://doi.org/10.31436/iiumej.v21i2.1245

A COMPARATIVE STUDY ON TREATMENT 
TECHNOLOGIES FOR SEWAGE RECLAMATION: 

A FOCUS ON THE DISINFECTION PROCESS

NOORINI IZZATI MOHAMAD MAZUKI1, TEOW YEIT HAAN1,2*

AND ABDUL WAHAB MOHAMMAD1,2 

1Department of Chemical Engineering and Process,
2Research Centre for Sustainable Process Technology (CESPRO), 

Faculty of Engineering and Built Environment,  
Universiti Kebangsaan Malaysia, 43600 UKM Bangi,  

Selangor Darul Ehsan, Malaysia  

*Corresponding author: yh_teow@ukm.edu.my

(Received: 24th September 2019; Accepted: 8th April 2020; Published on-line: 4th July 2020)

ABSTRACT: Selection of suitable disinfection technology is necessary with regards to 
wastewater reclamation goals. In this work, the performance of various disinfection 
technologies - single disinfection units and integrated disinfection systems - on local 
sewage was studied for non-potable reuse. Disinfection units used as stand-alone units 
include ultraviolet (UV) disinfection, chlorination, microfiltration (MF), and 
ultrafiltration (UF). The integrated disinfection system consists of UV or chlorination as 
the primary disinfection unit incorporated with either MF, UF, multi-media or granular 
activated carbon as pre-treatment. The performance of these disinfection units and 
integrated processes were evaluated based on the percentage of removal of biochemical 
oxygen demand, chemical oxygen demand, total suspended solids, ammoniacal nitrogen, 
nitrate nitrogen, phosphorus, Escherichia coli, and trihalomethane in bench-scale 
disinfection systems. The single unit of PES20kDa membrane and the integrated 
disinfection system of UF-Cl showed the most effective treatment among single 
disinfection units and integrated systems, respectively. The results showed that almost all 
disinfection units and integrated disinfection processes were useable for restricted and 
unrestricted area non-potable applications according to United State Environmental 
Protection Agency (US EPA) water reuse guidelines and managed to fulfil Singapore 
grey water quality for recycling.

ABSTRAK: Pemilihan teknologi penyahjangkitan kuman yang sesuai adalah perlu 
selaras dengan matlamat pemulihgunaan air buangan. Kajian ini adalah tentang prestasi 
pelbagai teknologi penyahjangkitan kuman - unit tunggal penyahjangkitan kuman dan 
sistem penyahjangkitan kuman bersepadu pada air sisa kumbahan tempatan dikaji bagi 
penggunaan semula air minuman. Unit  tunggal penyahjangkitan kuman yang digunakan 
mempunyai penyahjangkitan kuman ultraungu (UV), pengklorinan, mikro penurasan 
(MF), dan ultra penurasan (UF). Manakala, sistem penyahjangkitan kuman bersepadu 
terdiri daripada UV atau pengklorinan sebagai unit penyahjangkitan kuman utama yang 
digabungkan bersama samada dengan MF, UF, multi-media atau karbon teraktif berbutir 
sebagai proses pra-rawatan. Prestasi unit tunggal penyahjangkitan kuman dan proses-
proses bersepadu dinilai berdasarkan pada peratus penyingkiran keperluan oksigen 
biokimia, permintaan oksigen kimia, jumlah pepejal terampai, nitrogen ammonia, 
nitrogen nitrat, fosforus, Escherichia coli, dan trihalometana dalam sistem 
penyahjangkitan kuman berskala-makmal. Unit tunggal penurasan ultra membran 
PES20kDa dan sistem penyahjangkitan kuman bersepadu UF-Cl menunjukkan masing-

80



IIUM Engineering Journal, Vol. 21, No. 2, 2020 Mohamad Mazuki et al. 
https://doi.org/10.31436/iiumej.v21i2.1245

 

masing paling efektif dalam rawatan unit tunggal dan sistem penyahjangkitan kuman 
bersepadu. Keputusan menunjukkan bahawa hampir semua unit tunggal penyahjangkitan 
kuman dan proses penyahjangkitan kuman bersepadu boleh diguna pakai bagi aplikasi 
terhad dan tidak terhad  mengikut garis panduan penggunaan semula air sisa rawatan 
yang ditetapkan oleh Agensi Pelindungan Alam Sekitar Amerika Syarikat (US EPA) dan 
kualiti kitar semula air sisa Singapura. 

KEYWORDS: sewage reclamation; single disinfection unit; integrated 
disinfection  system; water reuse; Escherichia coli 

1. INTRODUCTION  
Sewage reclamation has been widely practiced in various regions around the world, 

in line with increasing water demand and public awareness related to safe and clean water 
issues. Meanwhile, various studies are still on-going on the potential of wastewater 
reclamation and reuse in Malaysia. In early 2015, Malaysia faced water shortages that 
affected more than seven million users in the Klang Valley, due to drought which led to 
the reduction of the water level at the Sungai Selangor dam [1]. This issue indicates the 
importance of sustainable water management since there is no guarantee of constant water 
supply even for high rainfall countries. About 4,500 MLD of sewage equivalent to 25% of 
national potable water is being treated in Indah Water Konsortium (IWK) sewerage 
treatment plant (STP) in Malaysia per day with 96.7% sanitation coverage available in 
urban areas [2-4]. Hence, sewage effluent should be considered as a valuable resource and 
can provide important positive trade-off to overcome the water crisis in this country.  

Sewage in Malaysia is commonly allowed to undergo preliminary, primary, and 
secondary treatments before being discharged into the environment. Typically, centralized 
STPs produced high-quality final discharge effluent that is well below the Department of 
Environment (DOE) Malaysia Standard A limit [5]. Given the intent to promote the reuse 
of treated sewage, which is considered to be a green technology initiative, the treated 
effluent could be used as a water resource for non-potable applications. However, the raw 
effluent is unsafe for direct use as it still contains high concentration of pathogens (both 
Salmonella spp. and Escherichia coli (E. coli) that were present at 105 CFU/100 mL in 
Malaysia sewage discharged effluent) [6]. Therefore, it is important to disinfect the final 
discharge effluent prior to its supply to end users to lower the risk of biological hazard. 

Chlorination and ultraviolet (UV) processes are the most extensively used disinfection 
technologies. Chlorination has been widely investigated in the past several decades for 
wastewater applications. Despite numerous advantages offered by chlorination, its 
potential generation of carcinogenic disinfection by-products (DBPs) has made it a less 
favourable disinfectant [7]. On the other hand, the adoption of UV light for wastewater 
disinfection has grown significantly to compete with chlorination since it would not 
produce toxic treated effluent, is safe in operation, and has a small footprint [8,9]. Today, 
thousands of municipalities in North America have converted from chemical-based 
disinfection technology such as chlorine gas to UV [10].  

As the efficiency of chlorination and UV disinfection varied depending on the 
characteristics of sewage’s discharged effluent, both systems were suggested to be coupled 
with an advanced technology that could act as a physical pre-treatment prior to the 
primary disinfection process in order to enhance the effectiveness of chlorination or UV 
disinfection and improve the quality of the treated effluent to meet with the stringent 
wastewater reuse limit established by United State Environmental Protection Agency (US 

81



IIUM Engineering Journal, Vol. 21, No. 2, 2020 Mohamad Mazuki et al. 
https://doi.org/10.31436/iiumej.v21i2.1245

 

EPA) and by other countries [11]. Membrane filtration and adsorption process could be 
applied as the pre-treatment to reduce the colloidal and particulate constituents in 
wastewater to enhance the effectiveness of the primary disinfection unit. 

Adsorption technology using granular activated carbon (GAC) is a good option for the 
removal of macro-contaminants. GAC could perform dual functions - as an adsorbent and 
filter to the influent. Its ability as a macrofilter-adsorbent medium has attracted strong 
interest from many parties to utilize at various wastewater treatment plants [12-15]. On the 
other hand, membrane filtration applying a physical separation mechanism in its operating 
process is well-known to be able remove microbial and contaminants in sewage. 
Microfiltration (MF) and ultrafiltration (UF) are the membranes commonly used to 
remove microorganisms and turbidity. The selection on the feasible disinfection 
technology must be done accordingly, suitable to the target sewage reclamation’s 
objective. Unfortunately, there are still limited numbers of studies that provide technical 
feasibility information on the implementation of disinfection technology in Malaysia for 
sewage reclamation. Hence, this research aims to study and evaluate the performance of 
various commercially available single disinfection units and integrated disinfection 
systems on Malaysia sewage for non-potable water reuse applications.  

2.   MATERIALS AND METHODS 
2.1 Sampling of Final Discharge Effluent 

Effluent used in this study was collected from a secondary effluent discharge drain at 
STP located in Selangor, Malaysia. Currently, the plant operates up to secondary treatment 
using sequencing batch reactor (SBR) system. The raw effluent discharged from this plant 
was stipulated under Standard B limits based on the Department of Environment (DOE) 
standard.  Characterization of raw effluent was done immediately after each sampling to 
ensure the reliability of the measurements. In this study, 30 L volume of sample was 
required for each experiment. Hence each experiment was conducted using different 
batches of raw effluent. 

2.2 Materials  
A calcium hypochlorite [Ca(ClO) ] tablet manufactured by Tosoh Corporation, Japan 

was used as the chlorine source. Four different types of commercial flat sheet membranes: 
two MF membranes and two UF membranes were used in this study. HVLP00010 and 
PVDF021M membranes having membrane pore size of 0.45 m and 0.2 m were used to 
represent the MF membranes, respectively. Meanwhile, PVDF1001M and PES20kDa 
membranes having molecular weight cut-off (MWCO) at 100 kDa and 20 kDa each were 
selected to represent UF membranes, respectively. GAC (mesh size: 8×30, iodine value: 
1000 to 1200 mg/g, ash content: < 3%) synthesized by Laju Carbon Products Sdn. Bhd, 
Malaysia was used as the adsorbent for pre-treatment prior to the disinfection process. 
Environ multi-media (EMM) capsule (height: 6 cm, diameter: 2 cm) acted as the housing 
for GAC was supplied by EnviroSource (M) Sdn. Bhd, Malaysia. 

2.3 Bench-scale Integrated Disinfection System 
The single disinfection units involved in this study include UV, chlorination, MF, and 

UF. Whereas, for integrated disinfection processes, UV disinfection and chlorination acted 
as the primary disinfection unit incorporated with MF, UF, EMM or GAC as the pre-
treatment unit.  

82



IIUM Engineering Journal, Vol. 21, No. 2, 2020 Mohamad Mazuki et al. 
https://doi.org/10.31436/iiumej.v21i2.1245

 

Figure 1 shows the schematic diagram of the bench-scale integrated disinfection 
system comprising of MF/UF-chlorination and MF/UF-UV. Fig. 2 shows the schematic 
diagram of a bench-scale integrated disinfection system comprising of GAC/EMM-
chlorination and GAC/EMM-UV.  

Fig. 1: Schematic diagram of bench-scale integrated disinfection system (MF/UF-
chlorination and MF/UF- UV) with sampling points: (1) at feed tank (2) at discharge 

point after the membrane unit (3) at UV disinfection tank (4) at chlorine contact 
basin. 

Fig. 2: Schematic diagram of bench-scale integrated disinfection system 
(GAC/EMM column-chlorination and GAC/EMM column–UV) with sampling 
points: (1) at feed tank (2) at discharge point of GAC/EMM column (3) at UV 

disinfection tank (4) at chlorine contact basin. 

2.3.1 Preliminary Study 
Preliminary study was conducted for UV disinfection and chlorination to investigate 

the optimum UV dosage and chlorine dosage in treating raw effluent. The selection of 
optimum UV dosage and chlorine dosage was determined at the condition when there was 
no E. coli detected in the treated effluent. 

a)    UV Disinfection  

UV exposure time in treating raw effluent was varied for 5 minutes, 30 minutes, 60 
minutes, 120 minutes, and 180 minutes while the intensity of UV lamp was kept constant 
at 15 Watts. 

83



IIUM Engineering Journal, Vol. 21, No. 2, 2020 Mohamad Mazuki et al. 
https://doi.org/10.31436/iiumej.v21i2.1245

 

b)    Chlorination 

Chlorine dosage applied for the raw effluent ranged from 0 mg/L to 30 mg/L while 
the contact time for chlorine treatment was kept constant at 30 minutes. 

2.3.2 Disinfection Technology

a)    GAC 
GAC/EMM adsorption column was filled with GAC at a filling ratio of 0.5. Next, the 

raw effluent was fed into GAC/EMM adsorption column from the top at constant flow rate 
of 50 L/day with empty bed contact time (EBCT) at 12.73 minutes.  

b)    EMM 
EMM capsules used for EMM pre-treatment were half-filled with GAC and closed 

tightly. EMM pre-treatment was carried out in a GAC/EMM adsorption column where the 
EMM capsules were used to replace GAC in adsorption column at a filling ratio of 0.5. 
Subsequently, the raw effluent was fed into the GAC/EMM adsorption column from the 
top at constant flow rate of 50 L/day. The pre-treated raw effluent was then transferred to 
the primary disinfection unit for further treatment.  

c)    Membrane Filtration 
The commercial flat sheet membrane was cut into a rectangular shape (19.1 cm × 14.0 

cm) with membrane effective surface area of 155 cm2, laid on top of the cross-flow 
stainless steel membrane test cell unit and clamped tightly. Operating pressure for both MF 
and UF membranes was 2 bar. The permeate flux (J) was determined using Eq. (1):  

                                                                         (1)                                                  

where V is the permeate volume (L), A is the membrane effective surface area (m2), and t 
is the permeation time (h). 

d)    UV Disinfection 
UV disinfection was carried out in the UV disinfection tank by immersing a 15 Watt 

UV-C lamp (Dolphin KW, China) at the centre of UV disinfection tank. The effective 